MERCRUISER [5.7L EFI [2BEL-TEI] GM 350%-8 1397 < ELECTRICAL BOM AMD COMPOMENTS b w
Serial Mbr B ange: 0KO0150E THRU 0K.333353 ()

Ref |Clazs|Part Description Qt Comment Footnote

2 80676241 WELCRO KIT 1

3 BOEE1TT |[MODULE ASSEMBLY-KNOCK 1

4 11 B4015 MUT [1/4-20) 1

5 a9 96054 | SOLEMOID ASSEMBLY-STARTEF|1

A 13 26995 | LOCK\WASHER [#8) 2

7 11 26419 |NUT [H8-32) 2

a2 13 26992 | LOCKMWASHER [1/4 1M 2

9 11 94330 MUT [1/4-20) 2

10 12 35462 '"WASHER 2

11 11 BA015 | NUT [1./4-20) 2

12 a5 97861 [IMSULATOR-STARTER SOLENOI |1

13 aa 11178 | BREAKER-CIRCLIT [50 AP 1

14 10 45862 | SCREW [H10-32 X 781N, 2

15 11 E1356 | MUT [#10-32) 2

16 13 26996 | LOCKAWASHER [#10) 2

17 11 BE219|MNUT [#10-32) 2

18 3056154 2| SCREW ASSEMBLY-THUME 1

19 10 24323 SCREW-SET 3 ALPHA EMGIMES

20 23 A0E65981 | SPACER 3 ALPHA EMGIMES

20 23 92152 | SPACER 3 BRAYVO ENGINES

21 12 35462 '"WASHER 3

22 11 B4015 MUT [1/4-20) 3

23 S07ES0T 2| MODULE ASSEMBLY-ECH 1 [5.7L) IUSE "ITH FLAT LIFTER E

23 SE1073T 1 |MODULE ASSEMEBELY-ECH 1 [5.7L) ([USE *#ITH ROLLER LIFTE

23 8067207 7|MODULE ASSEMBLY-ECH 1 [5.7Lx)

24 10 TERSE|SCREW [1/4-20 = 1-1/4 M) 4

25 12 20533 '"WASHER 4

26 11 B055E2|MUT [H10-24] 3

27 B05704 | FUSE (15 AMP) 1

27 B05703|FUSE (10 AP 1

28 807057 | RELAY-FUEL PUMPAGHITIOM 54| 2

29 8054397 3|LID-ELECTRICAL BOX 1




